
S E R V I C E

Spare parts
Ersatzteile
Pièces détachées
Reserve onderdelen
Repuestos
Reservdelar

IPL, Mulch kit, 122 cm, 48”, 96071000400, 2008-05, 544 37 43-17

Mulch kit, 122 cm, 48”

544 37 43-17
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MK48A, 
960 71 00-04

KEY     PART                DESCRIPTION
NO.      NO.

  1       532 18 00-55    Mulch Blade
  2       532 17 68-98    Mulch Cover
  3       532 16 07-93    Latch Hook
  4       532 12 50-04    Weld Nut
  5       819 06 12-16    Washer  3/16 x 3/4
  6       810 07 10-00    Washer, Lock #10
  7       871 08 10-10   Screw #10 x 5/8
10       874 76 04-32    Hex Bolt 1/4-20 x 2
11       873 80 04-00    Lock Nut 1/4-20
12       532 12 12-49    Latch Hook Spacer
13       532 12 66-84    Washer 1/4 x 5/8


